«auanas.  FCC RF Test Report Report No. :FG712016B

LTE Band 2 / 3MHz / QPSK
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

Spectrum lg’ Spectrum I 'Jé'

Ref Level 30.00 dBm Offset 11.70 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | |_SPURIGHIE CHNEKABS _ PABS
20 d&ine BPURIOUS_LINE_ABS PABS 4 20 dhmﬂ pPURIOUS_LINE_ABS PABS
10d / 10 der
0ds [{ 0.dém ]

SPURIOUS_LINE_ABS_

-10 dem ! \ 10 dB /

" |
-20 dém
e AN N P .
o P AR VL I | 0 N

L | _/ Mary? e \\ I S e

st M 50 d
60 d 60 de
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.907 GHz 3003 pts Stop 1.92 GHz

purious Emissions Spurious Emissions

__Rangelow | Rangeup | RBW | Frequency |_Ppowerabs | Alimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184746 GHz -28.73 dém -15.73 d8 1.907 GHz 1.910 GHz 100.000 kHz 1.90973 GHz 21.04 dém -8.96 dB
1.849 GHz 1.850 CHe 30.000 kHz 1:85000 GHz =21.40 dBm =8.40 d8 1.910 GHz 1.911 GHz | 30.000 kHz 1.91000 GHz -19.19 dBm -6.19 dB
1.850 GHz 1.853 GHz 100.000 kHz 1.85025 GHz 20.89 dBm =9.11d8 1.911 GHz 1.920 GHz 1.000 MHz 1.91236 GHz -28.74 dBm -15.74 dB
S —
-
J [ we [ )i ) I e

Date: 8. FEB.2017 21:00:52 Date: 8.FEB.2017 21:10:30

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrum - Spectrum I "-%:’
Ref Level 30.00 dBm  Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 d8Bm Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 EvgPwr
Limit ¢heck PABS | | SPURIGHIE CHNEKABS _ PABS
B! S_)Ir S JABS Line _$PURIOUS_LINE_ABS PABS
20 ghine _PURIOUS LINE_AB PA 20dH P
10 dBr o 1048 x. ‘.\
o0de I \ a8 \
-10 d8m - 10 dB
SPURIOUS_LINE_ABS_
-20 dam 20 d
I“‘W
30ds oo, a0d Wit
e I PR, s
-40d -40 dBm e
M""W I MN,‘M
it
) s s 50 dBm [Pl
-0 d 60 dBm
Start 1.84 GHz 3003 pts Stop 1.853 GHz ||| Start 1.907 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _PowerAbs |  aLimit Rangelow | RangeUp | RBW [ Frequenc: [ Powerabs | aLimit
1.640.GHz 1i840. 5tz 1.000 Miiz 1.84897 GHz ~26.58 dBm -13.58 dB 1.907 GHz 1.910 Ghz 100.000 kHz 1.90901 GHz 9.36 dem -20.64 dB
1.849 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -30.32 dBm -17.32 dB 1,010 GHz 1011 CHz | 30,000 kHz 1.91000 CHz 2% 50 dbm T
LB S Loca e 00con bz 1.85199 GHz 9.72 dBm -20.28 d8 1.311 GHz 1.920 GHz 1.000 MHz 1.91103 GHz -23.16 dBm -10.16 dB
e —
-
[ B ) I w8 0 ) (1
Date: 8 FEB.2017 21:03:11 Bl BB BT
SPORTON INTERNATIONAL INC. Page Number 1 A2-21 of 41

TEL : 886-3-327-3456
FAX : 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. :FG712016B

LTE Band 2/ 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Date: 8. FEB.2017 21:02:02

Date: 8.FEB.2017 21:11:39

- ao
Spectrum lg’ Spectrum I z
Ref Level 30.00 dBm Offset 11.70 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | |_SPURIGHIE CHNEKABS _ PABS
20 ‘531\8 BPURIOUS_LINE_ABS PABS - 20 dhi::ﬂ sPURIOUS_LINE_ABS PABS
10d ( 10 der \
odB ! 0 dem i
-10 dém , -10 dg
SPURIOUS_LINE_ABS_ “L !
o )l | /
-30 di -A0 dBm
40 d8 WMWM / \HN.J\ / 40 d (\ nl.)f] \ WM’“‘M
7 f Bm
WMM*‘M / WL N I MWM"MN
=0 50 di
60d 50 dB
Start 1.84 GHz 3003 pts Stop 1.853 GHz || Start 1.907 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
|__Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | _pPowerabs | ALimit
L84 Gz L.A4o ciie 1.000 MHz 1.84877 GHz -33.56 dBm -20.56 dB 1.907 GHz 1.910 GHz | 100.000 kHz 1.90977 GHz 19.58 dém -10.42 dB
1.848 G L850 H2 S0 i 1.85000 GHz =23.01 dim -10.01 dB 1.910 GHz 1.911 GHz 30.000 kHz 1.91000 GHz -21.81 dBm -8.81 dB
1,850 GHz 1.853 GHz 100.000 kHz 1.85025 GHz 19.22 dBm -10.78 dB 1 911 Chie 1850 Gz WL o157 ol =535 i TR
——
-
) [| [ [ I ] .m'ir_.

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum 3 Spectrum =
Ref Level 30.00 dBm  Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 d8Bm Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 EvgPwr
Limit ¢heck PABS | | SPURIGHIE CHNEKABS _ PABS
B! S S JABS Line _$PURIOUS_LINE_ABS PABS
20 ghine _PURIOUS LINE_AB PA 20,4 b
10 dBr 10 dB
Pu/yS—— " Aw«.i
0de ‘[f AN e \
-10 dBm if -10 dB
SPURIOUS_LINE_ABS_ r
-20 dam -20 d
1 [ H0d sty
—
T 7 -40 dBm sl
B A al o %N»wwww.
60 dBm
Start 1.84 GHz 3003 pts Stop 1.853 GHz ||| Start 1.907 GHz 3003 pts Stop 1.92 GHz
purious Emi”i‘"l‘s | | [ | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | RangeUp | RBW | Frequency | __Powerabs |  ALimit
1.640.GHz 1i840. 5tz 1.000 Miiz 1.84899 GHz -27.93 dBm -14.93 dB 1.907 GHz 1.910 Ghz 100.000 kHz 1.90919 GHz 8.35 dem -21.65 dB
1.849 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -31.44 dBm -18.44 dB 1,910 GHz 1011 CHz | 30,000 kiia 1.91000 CHz TS TR
aoon Ghe Loca e 00con bz 1.85263 GHz 8.53 dBm -21.47 d8 1.311 GHz 1.920 GHz 1.000 MHz 1.91119 GHz -24.04 dBm -11.04 dB
e —
-
[ B B I w8 0 ) (L
Date: 8 FEB.2017 21:04:20 R T D TP TTS
SPORTON INTERNATIONAL INC. Page Number 1 A2-22 of 41

TEL : 886-3-327-3456
FAX : 886-3-328-4978




SPORTON LAB.

FCC RF Test Report

Report No. :FG712016B

LTE Band 2 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 20.00 dBm
SGL Count 100/100

Offset 11.70 d& Mode Auto Sweep

Spectrum I

Ref Level 30,00 dem
SGL Count 100/100

Offset 11,70 dB Mode Auto Sweep

J

Date: 8. FEB.2017 21:17:38

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIGHIE CHNEKABS _ PABS
20 ghine _$PURIOUS LINE_ABS PaBS , 20 ghine _$PURIOUS LINE ABS |, PABS
10d | 10 d8r \\
0dn j[ 0 dBm l
-10 dém i -10 dg IJ
SPURIOUS_LINE_ABS_ \ ﬂ /
20 dém x ) s A J
. ! I T
i I L 0 A R =
50 alfir asthad ¥
60 dB

Start 1.84 GHz 3003 pts Stop 1.855 GHz__ || Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
|__Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit | Rangelow | RangeUp | RBW | Frequency | _pPowerabs | ALimit

L84 Gz 1.849 GHz 1.000 MHz 1.84608 GHz -30.13 dBm -17.13 d8 1.905 GHz 1.910 Ghz 100.000 kHz 1.90965 GHz 20.65 dBm -9.35 dB

1.640, GHZ L850 H2 50.000 kHz 1.85000.GHz =22.17 dBm -9.17 dB 1,910 GHz 1.911 GHz | 50.000 kHz 191000 GHz -22.19 dBm -9.19 d8

1.850 GHz 1.855 GHz 100.000 kHz 1.85031 GHz 20.62 dBm -9.38 d& 1,911 GHz 1.920 GHz 1,000 MHz 1.91418 GHz -30.63 dBm -17.63 dB

S —
-
] { ] [ )i ] 11111

Date: 8.FEB.2017 21:28:48

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm Offset 11.70 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum I

Ref Level 30,00 deém
SGL Count 100/100

Offset 11,70 dB Mode Auto Sweep

@1 AvgPwr o1 EvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
20 A!;‘!vl\k‘ BPURIOUS_)LINE_ABS PABS 20 dei"E SPURIOUS_LINE_ABS PABS
10 der 10de
[_ WWVMW‘M m\.m-ﬁwﬂw\.\
o0de | \ a8 J\
-10 dBm | 10 de
SPURIOUS_LINE_ABS_ ( \ \
-20 dBm r] 20 d 1
30 d8 30d it O
40,800 40 s,
o o NM
-50 d8 -50 dBm
60 di 60 dBm
Start 1.84 GHz 3003 pts Stop 1.855 GHz ||| Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _PowerAbs |  aLimit Rangelow | RangeUp | RBW [ Frequency [ Powerabs | aLimit
1.640.GHz 1i840. 5tz 1.000 MHz 1.84898 GHz -29.35 dBm -16.35 dB 1.905 GHz 1.910 GRz | 100.000 kHz 1.90816 GHz 7.42 dbm -22.58 dB
1.849 GHz 1.850 GHz 50.000 kHz 1.85000 GHz -30.73 dBm -17.73 dB 1,010 GHz 1011 CHz 0.000 kiz 1.91000 GHz RS S ET T
LUSy GHz 055 0He 100.000 kHz 1.85444 GHz 7.49 dBm -22.51 dB 1.911 GHz 1.920 GHz 1.000 MHz 1.91104 GHz -23.72 dBm -10.72 dB
e —
-
L JL J GRNNNNRED oo )i ] CL T —

Date: 8. FEB.2017 21:19:56

Date: 8.FEB.2017 21:31.06

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A2-23 of 41




SPORTON LAB.

FCC RF Test Report

Report No. :FG712016B

LTE Band 2 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

Spectrum I

Ref Level 20.00 dBm
SGL Count 100/100

Offset 11.70 d& Mode Auto Sweep

Ref Level 30,00 dem
SGL Count 100/100

Offset 11,70 dB Mode Auto Sweep

Date: 8. FEB.2017 21:18:47

Date: 8.FEB.2017 21:29:57

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIGHIE CHNEKABS _ PABS
56 ‘gne BPURIOUS_) INE_ABS PABS 20 dhzf."]’ PPURIOUS_LINE_ABS \ PABS
10d [\ 10 der \
0ds j 0.dém ‘
-10 dém f -10 dg i
SPURIOUS_LINE_ABS_ | J‘ }
.| /A\ / 11
30 df -30 dBm ]
o P P I L | 1 A
L ; B S T JA U A,
PP o W™ e b
e e
60 d -60 dB
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious Emissinrlts | | [ | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs Alimit Rangelow | Rangeup | RBW | Frequency | __PowerAbs |  ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84836 GHz -36.21 dém -22.21.d8 1.905 GHz 1.910 GHz 100.000 kHz 1.90965 GHz 20.05 dém -9.95 dB
1.849 GHz 1.850 GHz 50.000 kHz 1.85000 GHz ~23.46 dBm -10.46 d8 1.910 GHz 1.911 GHz | 50.000 kHz 1,91000 GHz -23.40 dBm -10.40 dB
1.850 GHz 1.855 GHz 100.000 kHz 1.85033 GHz 19.09 dBm -10.91 dB 1.011 GHz 1.920 GHz 1,000 MHz 1.91106 GHz -34.64 dBm -21.64 dB
——
-
J [ - { ) ] QI o8

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum 3 Spectrum =
Ref Level 30.00 dBm  Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 d8Bm Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 EvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
B! S S JABS Line _$PURIOUS_LINE_ABS PABS
20 ghine _PURIOUS LINE_AB PA 20,4 b
10 der 10de
IR
| nsgnry W
ode /1 E \& o '\l
-10 dBm | 10 dB
SPURIOUS._LINE_ABS_ ( \ \
-20 dBm 20d
] b e
08 — S0 i v
F——
o i =
= # -40 d8m
MM
-50 dem
60 dem
Start 1.84 GHz 3003 pts Stop 1.855 GHz ||| Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _PowerAbs |  aLimit Rangelow | RangeUp | RBW | Frequenc: [ Powerabs | aLimit
Lej oy 1i840. 5tz 2.000 Mt 1.84877 GHz -30.63 dBm -17.83 d8 1.905 GHz 1.910 GRz | 100.000 kHz 1.90914 GHz 6.43 dem -23.57 dB
1.849 GHz 1.850 GHz 50.000 kHz 1.85000 GHz -32.45 dBm -19.45 dB 1,010 GHz 1011 CHz 0.000 kiz STt o TS TS
aoon Ghe L e 00con bz 1.85309 GHz 6.32 dBm -23.68 d8 1.311 GHz 1.920 GHz 1.000 MHz 1.91106 GHz -25.55 dém -12.55 dB
e —
-
[ B ) I v 0 ) (L

Date: 8. FEB.2017 21:21:05

Date: 8.FEB.2017 21:32:15

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A2-24 of 41




SPORTON LAB.

FCC RF Test Report

Report No. :FG712016B

LTE Band 2/ 10MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Spectrum I

Ref Level 20.00 dBm
SGL Count 100/100

Offset 11.70 d& Mode Auto Sweep

Ref Level 30,00 dem
SGL Count 100/100

Offset 11.70 dB

Mode Auto Sweep

Date: 8. FEB.2017 21:35:55

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIGHIE CHNEKABS _ PABS
i b | S 3 ABS ine _$PURIOUS_LINE_ABS PABS
20 gbine —PPURIOUS_LINE_ABS PABS H 20 dine ﬂ
10d 10 der I l
0ds ){ \\ 0.dém J L
-10 dBm i -10de
SPURIOUS_LINE_ABS_ ’J \ m ﬂ \
(f\ { 2hld —t
\ I UL ! /
- / \\\,, H /\ o bem ” /"J N e bl
uw""’ e Pevan, | N/ \\ / \ R \ W g - 4,/
' b "6 — vfsn d #4 /
AT
-60 dB
Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.9 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84151 GHz -29.30 dém -16.30 d& 1.900 GHz 1.910 GHz 100.000 kHz 1.90945 GHz 21.23 dém -8.77 dB
1.849 GHz 1.850 GHz 100.000 kHz 1.85000 GHz -32.38 dBm -19.38 d8 1.910 GHz 1.911 GHz | 100.000 kHz 1,91001 GHz -29.50 dBém -16.50 dB
1,850 GHz 1.860 GHz 100.000 kHz 1.85060 GHz 20.61 dBm -9.39 d8 1.911 GHz 1.920 GHz 1.000 MHz 1.91843 GHz -31.65 dBm -18.65 dB
S —
-
] [| [ _| L )i J CITTTTTT)

Date: 8.FEB.2017 21:45:33

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum I

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.70 dB Mode Auto Sweep

Ref Level 30,00 deém
SGL Count 100/100

Offset 11,70 d&

Mode Auto Sweep

@1 AvgPwr o1 EvgPwr
Limit ¢heck PABS E IS CHNEKABRS _ PABS
20 JI;‘!'I\E‘ BPURIOUS_)INE_ABS PABS 20 dei"E SPURIOUS_LINE_ABS PABS
10 dBr 10de
0 dB UV, D et A AMSORCEM kbt ) b wﬁmwwwwwm A
-10 d8m [ \ d8 l
SPURIOUS._LINE_ABS_ { \ l
-20 dam 30 d iy
J e ! “WMM M
/ -40 dBm ™
f” ]
-50 dBm
60 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz_|||[ start 1.9 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _PowerAbs |  aLimit Rangelow | RangeUp | RBW [ Frequency [ Powerabs | aLimit

1.640.GHz 1845 Gz 1.000 MHz 1.84882 GHz -32.28 dBm -19.28 d& 1.900 GHz 1.910 Ghz 100.000 kHz 1.90707 GHz 4.50 dem -25.50 dB

1.849 GHz 1.850 GHz 100.000 kHz 1.85000 GHz -34.35 dBm -21.35 dB 1,010 GHz 1911 Gz | 100.000 ks 1.91000 CHz RS TP

LUSy GHz le00:uHe 100.000 kHz 1.85632 GHz 4.23 dBm -25.77 dB 1.911 GHz 1.920 GHz 1.000 MHz 1.91103 GHz -23.43 dBm -10.43 dB

e —
-
[ B ) I w8 0 ) (L

Date: 8. FEB.2017 21:38:13

Date: 8.FEB.2017 21:47.52

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A2-25 of 41



SPORTON LAB.

FCC RF Test Report

Report No. :FG712016B

LTE Band 2/ 10MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 20.00 dBm
SGL Count 100/100

Offset 11.70 d& Mode Auto Sweep

Spectrum I

Ref Level 30,00 dem
SGL Count 100/100

Offset 11,70 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIGHIE CHNEKABS _ PABS
20 ghine _$PURIOUS LINE_ABS PaBS 20 ghine _FPURIOUS LINE_ABS PABS ﬂ
10d A 10 d8r I X
ode ’( \\ 0 dBm ’ \
-10 dém - -10 d8 1
SPURIOUS.. LINE_ABS_ JJ \ f /1 \
-20 dm i \ ﬁ ’ L\ 20d / !
: Y \ -3,dBm ;
MMM } A H ) Bm ” . f/ A e,
L % el I S = W L R AR | R ™ N 1™ r
7 T AT v 0 T T
WA NG AF
60 dB
Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.9 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
|__Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | _powerabs | ALimit
1.810.GHz disdoanz 1,000 Miiz 184909 Gz -35.01 dBm -22.01 d8 1.500 GHz 1.910 GHz 100.000 kHz 1.90943 GHz 19.11 dBm -10.89 dB
1.640, GHZ 1860 GH2 100,000 k2 1.84999 GHz =33.09 dBm -20.09 dB 1,910 GHz 1.911GHz | 100.000 kHz 1,91000 GHz -32.37 dém -19.37 dB
1.850 GHz 1.860 GHz 100.000 kHz 1.85063 GHz 18.86 dBm -11.14 d8 1,911 GHz 1.920 GHz 1,000 MHz 1.91112 GHz -34.80 dBm -21.80 dB
S —
-
Date: 8 FEB.2017 21:37:04 Bl BB BT BTN
Spectrum 3 Spectrum =
Ref Level 30.00 dBm  Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 d8Bm Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 EvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
20 ghine _PURIOUS LINE_ABS pabS 20 ghine _FPURIOUS LINE_ABS PABS
10 dBr 10de
o0de R T e o Ao 0t ‘,\._,,\_.WV,M«,AAW\)
-10 d8m )” \ d8 [
SPURIOUS_LINE_ABS_ J \ l
-20 dam il o d
-30 dB /) ) /ég d L\ ] e sy, o]
il - = 40 - o
=g ueh 7 Bm ~]
-50 d8 -50 dBm
-0 d 60 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz_|||[ start 1.9 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _PowerAbs |  aLimit Rangelow | RangeUp | RBW [ Frequency [ Powerabs | aLimit
1.640.GHz 1i840. 5tz 1.000 MHz 1.84895 GHz -32.90 dBm -19.90 d8 1.900 GHz 1.910 GRz | 100.000 kHz 1.90789 GHz 4.06 dem -25.94 dB
1.849 GHz 1.850 GHz 100,000 kHz 1.84999 GHz -36.24 dBm -23.24 dB 1,010 GHz 1011 CHz 100.000 kiiz 191001 CHz TR TS R
LUSy GHz le00:uHe 100.000 kHz 1.85825 GHz 3.49 dBm -26.51 dB 1.911 GHz 1.920 GHz 1.000 MHz 1.91130 GHz -24.93 dBm -11.93 dB
e —
-
[ B ) I w8 0 ) (L

Date: 8. FEB.2017 21:39:22

Date: 8.FEB.2017 21:49:01

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A2-26 of 41



SPORTON LAB.

FCC RF Test Report

Report No. :FG712016B

LTE Band 2/ 15MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 20.00 dBm
SGL Count 100/100

Offset 11.70 d& Mode Auto Sweep

Spectrum I

Ref Level 30,00 dem
SGL Count 100/100

Offset 11,70 dB Mode Auto Sweep

Date: 8 FEB.2017 21:52:41

L

Date: 8.FEB.2017 22:02:19

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIGHIE CHNEKABS _ PABS
20 “HHH BPURIOUS_LINE_ABS PABS r 20 dhilrllﬂ SPURIOUS_LINE_ABS PABS ﬂ
10d J\ 10 d8r i l
ode } l‘ 0 dBm ( l
-10 dBm - \ -10d8
SPURIOUS_ LINE_ABS_ 1‘ \1 ﬂ H \
-20 dem 7 [] l \ 2 N
-30d \ )‘ k -30 ¢Bm /’}
40 d8 d Bm e
v #
5t e B G N | Y| PAY 7 A
>,
o : 0d
7o 1
ST T U""\W «,wnmw\,wt/ \.‘M

.60 di 60 dB
Start 1.84 GHz 3003 pts Stop 1.865 GHz | (|'Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious Emissinrlts | | | [ Spurious Emissions
__Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | RangeUp | RBW | Frequency | Ppowerabs | ALimit

L84 Gz 1.849 GHz 1.000 MHz 1.84897 GHz -34.19 dBm -21.19 d8 1.895 GHz 1.910 Ghz 100.000 kHz 1.90918 GHz 21.28 dBm -8.72 dB

1.640, GHZ 1800 GH2 150,000 k2 1.85000 GHz =28.24 dBm -15.24 dB 1.910 GHz 1.911GHz | 150.000 kHz 1,91001 GHz -27.83 dém -14.83 dB

1.850 GHz 1.865 GHz 100,000 kHz 1.85083 GHz 20,98 dBm -9.02 dB 1 911 Chie 1850 Gz WL 51105 ol T TR

S —
-

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.70 dB Mode Auto Sweep

Spectrum I

Ref Level 30,00 deém
SGL Count 100/100

Offset 11,70 dB Mode Auto Sweep

@1 AvgPwr o1 EvgPwr
Limit ¢heck PABS E IS CHNEKABRS _ PABS
20 A!;‘!vl\e BPURIOUS_)LINE_ABS PABS 20 dei"E SPURIOUS_LINE_ABS PABS
10 der 10de
0 db Y LA At T, o e o g A A
-10 dBm { \ Abde \
SPURIOUS._LINE_ABS_ , \ l
-20 dBm I ‘L\ 2hd 1\
-30 dB f " 0 di s e O
Py 3
-40 d J "” -40 dBm
™4
-50 d8 -50 dBm
-0 d 60 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz ||| Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _PowerAbs |  aLimit Rangelow | RangeUp | RBW [ Frequency [ Powerabs | aLimit
1.640.GHz 1i840. 5tz 1.000 MHz 1.84806 GHz -33.70 dBm -20.70 d8 1.895 GHz 1.910 GRz | 100.000 kHz 1.90776 GHz 2.69 dem -27.31 dB
1.849 GHz 1.850 GHz 150,000 kHz 1.85000 GHz -35.70 dBm -22.70 dB 1010 GHz 1011 CHz 150,000 kiiz 191003 CHz RS 555 eB
LUSy GHz leosuHe 100.000 kHz 1.85777 GHz 2.84 dBm -27.16 dB 1.911 GHz 1.920 GHz 1.000 MHz 1.91191 GHz -23.61 dBm -10.61 dB
e —
-
[ B ) I w8 0 ) (L

Date: 8. FEB.2017 21:54:59

Date: 8.FEB.2017 22:04:37

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A2-27

of 41



SPORTON LAB.

FCC RF Test Report

Report No. :FG712016B

LTE Band 2/ 15MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

J

Date: 8. FEB.2017 21:53:50

L

Date: 8.FEB.2017 22:03:28

- ao
Spectrum lg’ Spectrum I z
Ref Level 30.00 dBm Offset 11.70 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIGHIE CHNEKABS _ PABS
i B S 3 ABS ine _$PURIOUS_LINE_ABS PABS
20 ‘5”\8 PURIOUS_LINE_ABS PABS ﬂ 20 dhtlrll(ﬂ ﬂ
10d 10 d8r ‘ ‘
0de } E 0 dBm J k
-10 dam -10 dB
SPURIOUS_LINE_ABS_ / ]'\ [r ‘\
¢ !ﬂ\ I /
30 d ! Bm
s o l, J'{ ] L” ‘ J ity
2
. W ! B ) J \ ,J" \x d’l A o N\...__/"”\_A
et q 2
AN Ay NM/WMWWJ \\‘\r-v-\/“"'/
60d 60 dB
Start 1.84 GHz 3003 pts Stop 1.865 GHz | (|'Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
|__Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | pPowerabs | ALimit
1.810.GHz L.A4o ciie 1.000 Miiz 1.84696 GHz -35.55 dBm -22.55 dB 1.895 GHz 1.910 GRz | 100.000 kHz 1.90914 GHz 19.26 dém -10.74 dB
1.848 G L8601 H2 S50, Ol ke 1.84998 GHz =30.34 dBm -17.34 dB 1.910 GHz 1.911 GHz 150.000 kHz 191000 GHz -28.79 dBm -15.79 dB
1.850 GHz 1.865 GHz 100,000 kHz 1.85083 GHz 19,29 dBm -10.71 dB 1911 GHz 1850 Gz WL L5115 ol =5E 56 i 55 56 b
——
-
] { v )i annn e

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

= ao
Spectrum 3 Spectrum I =
Ref Level 30.00 dBm  Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 d8Bm Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 EvgPwr
Limit ¢heck PABS E IS CHNEKABRS _ PABS
d S S ABRS Line _$PURIOUS_LINE_ABS PABS
20 A!;‘!VI\E‘ PURIOUS_)LINE_AB PA 20 db! B
10 der 10de
0de e s = w,\ 0 d{’“‘* v " \
-10 dB8m -10 dB
SPURIOUS_LINE_ABS_ ] ] A
-20 d8m 1 -20 d
,' l 0 d \ et
™ f | e * ™
— -40 d8m
-50 dem
-0 d 60 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz ||| Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious Emi”i‘"l‘s | | [ | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | RangeUp | RBW | Frequency | __Powerabs |  ALimit
Lej oy 1i840. 5tz 2.000 Mt 1.84753 GHz -33.37 dBm -20.37 d8 1.895 GHz 1.910 GRz | 100.000 kHz 1.90704 GHz 1.76 dBm -28.24 dB
1.849 GHz 1.850 GHz 150,000 kHz 1.84997 GHz -37.40 dBm -24.40 dB 1010 GHz 1011 CHz 150,000 kiiz 1.91002 CHz it i RS
aoon Ghe LR e 00con bz 1.85795 GHz 1.97 dBm -28.03 d8 1.311 GHz 1.920 GHz 1.000 MHz 1.91122 GHz -26.27 dBm -13.27 dB
e —
-
[ B ) I w8 0 ) (1
Date: 8 FEB.2017 21:56:08 R Ty
SPORTON INTERNATIONAL INC. Page Number 1 A2-28 of 41

TEL : 886-3-327-3456

FAX : 88

6-3-328-4978




SPORTON LAB.

FCC RF Test Report

Report No. :FG712016B

LTE Band 2 / 20MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ao
Spectrum lg’ Spectrum I z
Ref Level 30.00 dBm Offset 11.70 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIGHIE CHNEKABS _ PABS
20 “HHH BPURIOUS_) INE_ABS PABS 20 dhilrllﬂ sPURIOUS_LINE_ABS PABS ﬂ
10d P 10 der H
0de J )\ 0 dem / l
-10 dem - /‘
SPURIOUS.. LINE_ABS_ ! '1 J /\
-20 dBm | \
|
-30d - ]
/V"ﬂj ]\W I | L.\\
- Y
Tow Fpe AT S V\""’"/\‘,W\MV‘WI Vol Lw ™|
50 dB
Start 1.84 GHz 3003 pts Stop 1.87 GHz__ | Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissinrlts | | | [ Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | RangeUp | RBW | Frequency | pPowerabs | ALimit
1.840 61z disdoanz 200012 184996 GHz -35.36 dBm -22.36 dB 1.890 GHz 1.910 GHz 100.000 kHz 1.90891 GHz 20.90 dBm -9.10 dB
1.848 G L850 He SUD, DU i 1.85000.GHz 532.52 dim -19.52 dB 1.910 GHz 1.911GHz | 200.000 kHz 191000 GHz -30.05 dBm -17.05 dB
1,850 GHz 1.870 GHz 100.000 kHz 1.85111 GHz 20.24 dBm -9.76 dB 1 911 Chie 1850 Gz WL L5105 i B ST
S —
-
) [| [ [ I ] .m'ir_.
Date: 8 FEB.2017 22:40:39 Bl R SET BEER
= ao
Spectrum 3 Spectrum I =
Ref Level 30.00 dBm  Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 d8Bm Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 EvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
20 A!;‘!vl\e BPURIOUS_)LINE_ABS PABS 20 GL:"E SPURIOUS_LINE_ABS PABS
10 der 10de
B vt Ao
oy rwm S e 04 = \
-10 dB8m \ -10 de
SPURIOUS._LINE_ABS_ I ‘ }
-20 dBm 24
] uvs e
-40d A 40 derm
-50 d8 -50 dem
-0 d 60 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz_ ||| Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emi”i‘"l‘s | | [ | Spurious Emissions
|—Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | RangeUp | RBW | Frequency | __Powerabs |  ALimit
L.840.CHz LB S L1000 Mk 1.84955 GHz -33.20 dBm -20.20 d& 1.890 GHz 1.910 GHz | 100.000 kHz 1.89429 GHz 1.73 dem -28.27 dB
1.849 GHz 1.850 GHz 200.000 kHz 1.84999 GHz -36.97 dBm -23.97 dB 1010 GHz 1011 CHz 500,000 kHz R CF R RS TS
LB S Lbecre 100.000 kHz 1.85844 GHz 1.95 dBm -28.05 d8 1.311 GHz 1.920 GHz 1.000 MHz 1.91113 GHz -24.89 dém -11.89 dB
e —
-
[ B ) I w8 0 ) (L
Date: 8 FEB.2017 2214258 Bl BB RET AR
SPORTON INTERNATIONAL INC. Page Number 1 A2-29 of 41

TEL : 886-3-327-3456
FAX : 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. :FG712016B

LTE Band 2 / 20MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 20.00 dBm
SGL Count 100/100

Offset 11.70 d& Mode Auto Sweep

Spectrum I

Ref Level 30,00 dem
SGL Count 100/100

Offset 11,70 dB Mode Auto Sweep

Date: 8. FEB.2017 22:41:49

L

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIGHIE CHNEKABS _ PABS
20 ghine _$PURIOUS LINE_ABS PABS 20 ghine _FPURIOUS LINE_ABS PABS ﬂ
10d P 10 der H
0de ;1 H\ 0 dem J 1
-10 dBm ;
SPURIOUS_LINE_ABS_ f ]\ \\
e . | i : / !
| J | ! \
-30d -
Lo i P,
-40 d8
- W, "\\M
_4-/ \Mﬁ\\"’"\« J J \ (' J I‘-""\")U.‘i
“oertbm + i . M
wnernnt Netload g ] V—VWWMJ'/ \\ Man sy o] »-./‘V"/\*N \»\»JJ L.rnwwfl Sl

60d
Start 1.84 GHz 3003 pts Stop 1.87 GHz |||l Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | RangeUp | RBW L Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit

1.840 GHz 1.849 GHz 1.000 MHz 184891 GHz -36.64 dém -23.64.d8 1.890 GHz 1.910 GHz 100.000 kHz 1.90889 GHz 19.21 dBm -10.79 dB

1.849 GHz 1.850 CHe 200.000 kHz 1.84999 GHz -32.87 dBm -19.87 d8 1,910 GHz 1.911 GHz | 200.000 kHz 1.91001 GHz -32.19 dBm -19.19 dB

1.850 GHz 1.870 GHz 100.000 kHz 1.85109 GHz 18.81 dBm -11.19 dB 1.911 GHz 1.920 GHz 1.000 MHz 1.91112 GHz -35.92 dBm -22.92 dB

S —
-
J ¢ - )i J QI o8

Date: 8.FEB.2017 22:51:26

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum 3 Spectrum =
Ref Level 30.00 dBm  Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 d8Bm Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 EvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
B! S S JABS Line _$PURIOUS_LINE_ABS PABS
20 ghine _PURIOUS LINE_AB PA 20,4 b
10 der 10de
0B - i
W PP T o TP (PRSI B 'm-\
-10 dB8m f l -10 de
SPURIOUS_LINE_ABS_ [ R l
-20 dBm 20 d l
ot / L. \
7 ; T s s
-40 d -40 dBm
-50 d8 -50 dBm
60 60 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz_ ||| Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _PowerAbs |  aLimit Rangelow | RangeUp | RBW | Frequenc: [ Powerabs | aLimit

Lej oy 1i840. 5tz 3:000 M= 1.84885 GHz -33.17 dbm -20.17 d8 1.890 GHz 1.910 GRz | 100.000 kHz 1.89193 GHz 1.04 dém -28.96 dB

1.849 GHz 1.850 GHz 200.000 kHz 1.85000 GHz -37.60 dBm -24.60 dB 1010 GHz 1011 CHz 500,000 kHz R CETS TS AT

aoon Ghe Lbecre 00con bz 1.85646 GHz 0.83 dBm -29.17 d8 1.311 GHz 1.920 GHz 1.000 MHz 1.91115 GHz -27.83 dém -14.83 dB

e —
-
[ B ) I w8 0 ) (L

Date: 8. FEB.2017 22:44:07

Date: 8.FEB.2017 22:53:45

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A2-30 of 41



«auanas.  FCC RF Test Report Report No. :FG712016B

Conducted Spurious Emission

SPORTON INTERNATIONAL INC. Page Number 1 A2-31 of 41
TEL : 886-3-327-3456
FAX : 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. :FG712016B

LTE Band 2/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 8. FEB.2017 23:01:47

pectrum [ spectrum o
Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 ddRR—HBURIOUS JINE ABS PARS -10 d8RR—HRURIONS JINF ABS PARS
10US_LINE_ABS “SPURIOUS_LINE_ABS
-20 dB
-30 dB
LN P A -40 d " AN
I o) pr—_ A 4 WA Ll — A prow = o A a4 W
g
i
-60 dBr
70 dB =70 dB
-80 dB -80 del
o0 de o0 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 918.80310 MHz -47.04 dBm -34.04 dB 30.000 MHz 1.000 GHz 1.000 MHz 878.08346 MHz -47.42 dBm -34.42 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.64879 GHz -48.26 dBm -35.26 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.80575 GHz -48.09 dBm -35.09 d&
1,920 GHz 3.000 GHz | 1.000 MHz 2.99046 GHz -46,66 dBm -33.66 dB 1,920 GHz | 3,000 GHz 1.000 MHz 2.99838 GHz -46.22 dBm -33.22 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.98992 GHz -41.41 dBm -28.41 dB 3.000 GHz $.000 GHz 1.000 MHz 6.98892 GHz -41.40 dBm -28.40 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.31759 GHz -41.38 dBm -28.38 d& 9.000 GHz 13.000 GHz | 1.000 MHz 10.66804 GHz -41.64 dBm -28.64 d&
13.000 GHz 19,500 GHz 1.000 MHz 15.20208 GHz -38.22 dBm -25.22 dB 13.000 GHz 19.500 GHz 1.000 MHz 18.06736 GHz -38.17 dBm -25.17 dB
T
[ )i ) QI o8 ( )i ) I w8

Date: 8. FEB.2017 23:02:42

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum B pect s
Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr (@1 AvgPwr
Limit (ﬁhl\rk PABS Limit (Lhnrk PABS
-10 dBHR—FLURIOUS LINE ARS PASS -10 ddfE—fEURIOUS LINE ABS PABS
[ SPURIOUS_LINE_ABS _ | SPURIOUS_LINE_ABS_
-20 dB -20 dB
-30 dB -30 dB
40 dB A APAAS 40 der — AP AP
o NIV A —— Z N s W
Lo e e
-60 dB -60 dB
-70 dBi 70 dei
dBr -80 dBr
-90 dB -90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 914.44028 MHz -47.23 dBm -34.23 dB 30,000 MHz 1.000 GHz | 1.000 MHz 928.01348 MHz -47.41 dBm -34,41 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.82972 GHz -48.33 dém -35.33 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.59589 GHz -48.18 dBm -35.18 d8
1,920 GHz 3.000 GHz | 1.000 MHz 2.99658 GHz -46.69 dém -33,69 dB 1,920 GHz | 3,000 GHz 1.000 MHz 2.97391 GHz -46.58 dBm -33,58 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.98942 GHz -41.32 dém -28.32 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99042 GHz -41.46 dBm -28.46 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.32758 GHz 41,50 dBm -28.50 dB 9.000 GHz 13.000 GHz | 1.000 MHz 10.31109 GHz -41.44 dBm -28.44 dB
13.000 GHz 19.500 GHz 1.000 MHz 16.02502 GHz -38.31 dBm -25.31 dB 13.000 GHz 19.500 GHz 1.000 MHz 15.77504 GHz -38.21 dBm -25.21 dB
ST
L ) J QI o8 L J J QI e

Date: 8. FEB.2017 23:04:18

Date: 8.FEB.2017 23:05:12

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A2-32 of 41



SPORTON LAB.

FCC RF Test Report

Report No. :FG712016B

LTE Band 2/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

pectrum [ spectrum -
Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 ddRR—HBURIOUS JINE ABS PARS -10 d8RR—HRURIONS JINF ABS PARS
10US_LINE_ABS SPURIOUS_LINE_ABS
-20 dB
-30 dB
N " 404 Fl a
il \ad Vi B = = AR A
e A o ot
-60 dBr
70 dB
-80 del
-90 dB -90 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 978.42829 MHz -47.28 dBm -34.28 dB 30.000 MHz 1.000 GHz 1.000 MHz 918.80310 MHz -47.22 dBm -34.22 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.71301 GHz -48.26 dBm -35.26 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.78480 GHz -48.09 dém -35.09 d&
1,920 GHz 3.000 GHz | 1.000 MHz 2.44489 GHz -46,71 dBm -33,71 d8 1,920 GHz 3,000 GHz 1.000 MHz 2.98722 GHz -46.69 dBm -33,69 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99242 GHz -41.20 dBm -28.20 dB 3.000 GHz $.000 GHz 1.000 MHz 6.99542 GHz -41.45 dBm -28.45 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.32058 GHz -41.54 dBm -28.54 dg 9.000 GHz 13.000 GHz | 1.000 MHz 10.30459 GHz -41.45 dBm -28.45 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.77404 GHz -38.15 dBm -25.15 dB 13.000 GHz 19.500 GHz 1.000 MHz 15.76854 GHz -37.89 dBm -24.89 dB
T
L )i J (] I J{ J O]

Date: 8. FEB.2017 23:11:25

Date: 8. FEB.2017 23:12.20

LTE Band 2 / 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

( )it J

Date: 8. FEB.2017 21:05:15

QI 8 (

JL

ctrum
Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@1 AvgPwr @1 AvgPwr
Limit (ﬁhnrk PARS Limit thm-k PARS
BEURIOUS | INE_ARS PARS -10 d8RE—HPURIOUS | INF_ABS PABS
US_LINE_ABS [ SPURIOUS_LINE_ABS_
20 dB
30 dB
PPN APA 40 dB S| VWA APAA
) < 0} — L
‘--»L- e 2 P el e ——T
60 dB
-70 dB
-80 dBr
-90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 881.96152 MHz -47.22 dBm -34,22 dB 30,000 MHz 1.000 GHz 1.000 MHz 951.76662 MHz -47.30 dBm -34,30 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.63997 GHz -48.31 dBm -35.31 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.79907 GHz -48.14 dBm -35.14 dB
1,920 GHz 3.000 GHz | 1.000 MHz 2.99370 GHz -46.75 dBm -33,75 d8 1,920 GHz 3,000 GHz 1.000 MHz 2.99694 GHz -46.80 dBm -33.80 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.98892 GHz -41.08 dBm -28.08 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99042 GHz -41.49 dBm -28.49 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.32358 GHz -41.52 dBm -28.52 dB 9.000 GHz 13.000 GHz 1.000 MHz 10.30409 GHz -41.44 dBm -28.44 dB
13.000 GHz 19.500 GHz 1.000 MHz 15.76754 GHz -38.29 dBm -25.29 dB 13.000 GHz 19.500 GHz 1.000 MHz 15.76454 GHz -38.17 dBm -25.17 dB
26

Date: 8.FEB.2017 21:06:09

(11—

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A2-33 of 41



SPORTON LAB.

FCC RF Test Report

Report No. :FG712016B

LTE Band 2 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 8. FEB.2017 21:07:45

pectrum [ spectrum o
Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 ddRR—HBURIOUS JINE ABS PARS -10 d8RR—HRURIONS JINF ABS PARS
10US_LINE_ABS _SPURIOUS_LINE_ABS
-20 dB
-30 dB
AR 40 d n A
o —_ A A hdad B A = e = A g Ak
; a~ PGS o
-60 dBr
70 de =70 dB
-80 dB -80 del
o0 de o0 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 936.25437 MHz -47.13 dBm -34.13 dB 30.000 MHz 1.000 GHz 1.000 MHz 944.98001 MHz -47.35 dBm -34.35 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.68195 GHz -48.04 dBm -35.04 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.81544 GHz -48.34 dBm -35.34 dB
1,920 GHz 3.000 GHz | 1.000 MHz 2.98866 GHz -46,64 dBm -33.64 dB 1,920 GHz | 3.000 GHz 1.000 MHz 2.99694 GHz -46.73 dBm -33.73 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.85143 GHz -41.17 dBm -28,17 dB 3.000 GHz $.000 GHz 1.000 MHz 6.98942 GHz -41.44 dBm -28.44 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.31059 GHz -41.31 dBm -28.31 d8 9.000 GHz 13.000 GHz | 1.000 MHz 10.32758 GHz -41.52 dBm -28.52 d&
13.000 GHz 19,500 GHz 1.000 MHz 18.10086 GHz -38.33 dBm -25.33 dB 13.000 GHz 19.500 GHz 1.000 MHz 15.76504 GHz -38.25 dBm -25.25 dB
T
[ )i ) QI o8 ( )i ) I w8

Date: 8.FEB.2017 21:08:40

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum B pect s
Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr (@1 AvgPwr
Limit (ﬁhl\rk PABS Limit (Lhnrk PABS
-10 dBHR—FLURIOUS LINE ARS PASS -10 ddfE—fEURIOUS LINE ABS PABS
[ SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
20 de 20 dB
-30 dB -30 dB
40 dB A A 40 der — AAAL NPT
-y A e P i o o 3o peopp v, ot
e
60 dB 60 dB
-70 dBi 70 dei
-80 dBr -80 dBr
-90 dB -90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 944.98001 MHz -47.39 dBm -34,32 dB 30,000 MHz 1.000 GHz | 1.000 MHz 886.32434 MHz -47.29 dBm -34,20 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.82552 GHz -48.06 dBm -35.06 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83097 GHz -48.12 dém -35.12 dB
1,920 GHz 3.000 GHz | 1.000 MHz 2.97895 GHz -46.74 dBm -33,74 dB 1,920 GHz | 3,000 GHz 1.000 MHz 2.35456 GHz -46.86 dBm -33.86 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99242 GHz -41.41 dBm -28.41 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99142 GHz -41.38 dBm -28,38 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.31209 GHz -41,53 dBm -28.53 dB 9.000 GHz 13.000 GHz | 1.000 MHz 10.30909 GHz -41.59 dBm -28.59 d8
13.000 GHz 19.500 GHz 1.000 MHz 18.06886 GHz -38.22 dBm -25.22 dB 13.000 GHz 19.500 GHz 1.000 MHz 15.76704 GHz -38.35 dBm -25.35 dB
ST
L ) J (T L J J QI e

Date: 8. FEB.2017 21:14:53

Date: 8.FEB.2017 21:15:47

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A2-34 of 41



SPORTON LAB.

FCC RF Test Report

Report No. :FG712016B

LTE Band 2 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.70 d8 Mode Auto Sweep

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11,70 dB Mode Auto Sweep

Date: 8. FEB.2017 21:22:00

@1 AvgPwr @1 AvgPwr
Limit fheck PARS Limit fheck PARS
.10 ddRR—FPURIOUS } INE_ABS PASS -10 ddpR—FPURIONS | INE_ABS PABS
10US_LINE_ABS “SPURIOUS_LINE_ABS
-20 dB
-30dp
Il P 40 dB Ay A
o P, e 2 g IR P N gy~ L
—
-60 der
70 dg 70 dB
-80 dB -80 dB
a0de a0 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz | | [ Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 885.35482 MHz -47.31 dBm -34.31d8 30,000 MHz 1,000 GHz 1.000 MHz 943.52574 MHz -47.47 dBm ~34.47 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.79613 GHz -48.14 dém -35.14 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.77934 GHz -48.37 dBm -35.37 dB
1.920 GHz 3,000 GHz | 1.000 MHz 2,99586 GHz -46.,46 dBm -33.46 dB 1.920 GHz | 3,000 GHz 1.000 MHz 2.99982 GHz -46.67 dBm -33.67 dB
3.000 GHz .000 GHz 1.000 MHz 6.99142 GHz -41.40 dBm -28.40 dB 3.000 GHz 5.000 GHz 1.000 MHz 6.98992 GHz -41.28 dBm -28.28 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.31859 GHz -41.54 dBm -28.54 dB 9.000 GHz 13.000 GHz | 1.000 MHz 10.29159 GHz -41.54 dBm -28.54 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.73839 GHz -38.17 dBm -25.17 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.76854 GHz -38.44 dBm -25.44 d&
Nig
[ )i ) QI o8 ( )i ) I w8

Date: 8. FEB.2017 21:22.54

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum B pect s
Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr (@1 AvgPwr
Limit (ﬁhl\rk PABS Limit (Lhnrk PABS
-10 dBHR—FLURIOUS LINE ARS PASS -10 ddfE—fEURIOUS LINE ABS PABS
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
20 de 20 dB
-30 dB -30 dB
40 dB AAAA g [l -40 der A NP
A PR AR & A nrachn e
et e |
60 dB 60 dB
-70 dBi 70 dei
der -80 dBr
-90 dB -90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 919.77261 MHz -47.32 dBm -34,32 d 30,000 MHz 1.000 GHz | 1.000 MHz 958.55322 MHz -47.01 dBm -34,01 dB
1.000 GHz 1,840 GHz 1.000 MHz 1.69244 GHz -48.23 dBm -35.23 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83097 GHz -48.30 dBm -35.30 dB
1.920 GHz 3.000 GHz | 1.000 MHz 2.99550 GHz -46.63 dBm -33.63 dB 1.920 GHz | 3.000 GHz 1.000 MHz 2.99298 GHz -46,58 dBm -33.58 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.84843 GHz -41.52 dém -28.52 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99192 GHz -41.30 dBm -28,30 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.30859 GHz -41.54 dBm -28.54 dB 9.000 GHz 13.000 GHz | 1.000 MHz 10.29309 GHz -41.62 dBm -28.62 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.06336 GHz -38.22 dBm -25.22 dB 13.000 GHz 18,500 GHz 1.000 MHz 15.77154 GHz -38.20 dBm -25.20 d
ST
L ) J (T L J J QI e

Date: 8. FEB.2017 21:26:03

Date: 8.FEB.2017 21:26:58

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A2-35 of 41



SPORTON LAB.

FCC RF Test Report Report No. :FG712016B

LTE Band 2 / 5MHz

Highest Channel / QPSK Highest Channel / 16QAM

pectrum [ spectrum -
Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 ddRR—HBURIOUS JINE ABS PARS -10 d8RR—HRURIONS JINF ABS PARS
10US_LINE_ABS SPURIOUS_LINE_ABS
-20 dB
-30 dB
[l PP A 40 d s AA
= v e A LA 4 ad B ——; r A VW
P e il A —
-60 dBr
70 dB
-80 del
-90 dB -90 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 988.60820 MHz -47.38 dBm -34.38 dB 30.000 MHz 1.000 GHz 1.000 MHz 886.32434 MHz -47.40 dBm -34.40 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.81922 GHz -48.27 dBm -35.27 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.78648 GHz -48.12 dBm -35.12 dB
1,920 GHz 3.000 GHz | 1.000 MHz 2.47835 GHz -46,65 dBm -33.65 dB 1.920 GHz 3,000 GHz 1.000 MHz 2.99154 GHz -46.71 dBm -33,71.dB
3.000 GHz 9.000 GHz 1.000 MHz 6.98992 GHz -41.43 dBm -28,43 dB 3.000 GHz $.000 GHz 1.000 MHz 6.98992 GHz -41.28 dBm -28.28 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.32358 GHz -41.53 dBm -28.53 de 9.000 GHz 13.000 GHz | 1.000 MHz 10.31509 GHz -41.69 dBm -28.69 d&
13.000 GHz 19,500 GHz 1.000 MHz 15.20108 GHz -38.27 dBm -25.27 dB 13.000 GHz 19.500 GHz 1.000 MHz 15.77354 GHz -38.28 dBm -25.28 dB
T
L )i J (] I J{ J O]

Date: 8. FEB.2017 21:33:10

Date: 8. FEB.2017 21:34:05

LTE Band

2 /10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

ctrum
Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@1 AvgPwr @1 AvgPwr
Limit (ﬁhnrk PARS Limit thm-k PARS
BEURIOUS | INE_ARS PARS -10 d8RE—HPURIOUS | INF_ABS PABS
US_LINE_ABS_ [ SPURIOUS_LINE_ABS_
20 dB
-30 dB
A AP, 40 dB A A,
== i o Ry — W s = "R g \4 4 AT
P g =
-60 dB
<70 dBi
-80 dBr
-90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 968.24838 MHz -47.22 dBm -34,22 dB 30,000 MHz 1.000 GHz 1.000 MHz 938.67816 MHz -47.43 dBm -34.,43 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83853 GHz -48.19 dBm -35.19 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.82594 GHz -48.22 dBm -35.22 dB
1,920 GHz 3.000 GHz | 1.000 MHz 2.99370 GHz -46.58 dBm -33,58 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.99010 GHz -46.64 dBm -33.64 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.98892 GHz -41.39 dém -28.39 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.84793 GHz -41.25 dBm -28.25 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.86177 GHz -41.62 dBm -28.62 dB 9.000 GHz 13.000 GHz 1.000 MHz 10.31309 GHz -41.63 dBm -28.63 dB
13.000 GHz 19.500 GHz 1.000 MHz 15.77304 GHz -38.27 dBm -25.27 dg 13.000 GHz 19.500 GHz 1.000 MHz 16.09851 GHz -38.28 dBm -25.28 dB
26
( ) J (] L JU J (O]

Date: 8. FEB.2017 21:40:17 Date: 8.FEB.2017 21:41:12

SPORTON INTERNATIONAL INC. : A2-36 of 41
TEL : 886-3-327-3456

FAX : 886-3-328-4978

Page Number



SPORTON LAB.

FCC RF Test Report

Report No. :FG712016B

LTE Band

2 /10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 8. FEB.2017 21:42:48

pectrum [ spectrum o
Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 dgftR—fBURIOUS |INE ARS PARS -10 d8RR—HRURIONS JINF ABS PARS
10US_LINE_ABS “SPURIOUS_LINE_ABS
-20 dB
-30 dB
" AA 404 FN 2
Py Ry —_ e & bt 2 e WA A Py — 2 4 WWIN
ey Sm:7
-60 dBr
70 de =70 dB
-80 dB -80 dB
o0 de o0 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 872.75112 MHz -47.35 dBm -34.35dB 30.000 MHz 1.000 GHz 1.000 MHz 885.83958 MHz -47.26 dBm -34.26 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.76423 GHz -48.15 dBm -35.15 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.82174 GHz -48.29 dBm -35.29 dB
1,920 GHz 3.000 GHz | 1.000 MHz 2.98686 GHz -46,67 dBm -33.67 dB 1,920 GHz | 3.000 GHz 1.000 MHz 2.99874 GHz -46.71 dBm -33.71 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.99492 GHz -41.51 dBm -28.51 dB 3.000 GHz $.000 GHz 1.000 MHz 6.99692 GHz -41.56 dBm -28.56 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.31909 GHz -41.55 dBm -28.55 d8 9.000 GHz 13.000 GHz | 1.000 MHz 10.31109 GHz -41.36 dBm -28.36 d&
13.000 GHz 19,500 GHz 1.000 MHz 15.77254 GHz -38.19 dBm -25.19 dB 13.000 GHz 19.500 GHz 1.000 MHz 15.77104 GHz -38.13 dBm -25.13 dB
T
[ )i ) QI o8 ( )i ) I w8

Date: 8. FEB.2017 21:43:43

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum B pect s
Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr (@1 AvgPwr
Limit (ﬁhl\rk PABS Limit (Lhnrk PABS
-10 dBHR—FLURIOUS LINE ARS PASS -10 ddfE—fEURIOUS LINE ABS PABS
[ SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
20 de 20 dB
-30 dB -30 dB
40 dB AAA Al A 40 dB I PN A
Al o g v A or FWY X AP prver_— v WA
o Porrt i .
60 dB 60 dB
-70 dBi 70 dei
dBr -80 dBr
-90 dB -90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 976.97401 MHz -47.26 dBm -34.26 dB 30,000 MHz 1.000 GHz | 1.000 MHz 885.83958 MHz -47.04 dBm -34,04 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.77556 GHz -48.15 dBm -35.15 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.56861 GHz -48.24 dBm -35.24 dB
1,920 GHz 3.000 GHz | 1.000 MHz 2.99118 GHz -46.80 dBm -33,80 d8 1,920 GHz | 3,000 GHz 1.000 MHz 2.98327 GHz -46.83 dBm -33.83 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99342 GHz -41.58 dBm -28.58 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98842 GHz -41.46 dBm -28.46 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.30859 GHz -41,59 dBm -28.59 dB 9.000 GHz 13.000 GHz | 1.000 MHz 10.32558 GHz -41.57 dBm -28.57 d8
13.000 GHz 19,500 GHz 1.000 MHz 15.77004 GHz -38.17 dBm -25.17 dB 13.000 GHz 19.500 GHz 1.000 MHz 15.77254 GHz -38.13 dBm -25.13 dB
ST
L ) J (T L J J QI e

Date: 8. FEB.2017 21:49:56

Date: 8.FEB.2017 21:50:50

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A2-37 of 41



SPORTON LAB.

FCC RF Test Report

Report No. :FG712016B

LTE Band 2 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 8. FEB.2017 21:57:03

Date: 8.FEB.2017 21:57:57

pectrum [ spectrum o
Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 ddRR—HBURIOUS JINE ABS PARS -10 d8RR—HRURIONS JINF ABS PARS
10US_LINE_ABS “SPURIOUS_LINE_ABS
-20 dB
-30 dB
ki - Al “4g:d 2 o
L J g 0 a4 A B } FY R STy O hdad 4 A
PP X o
r popoe
e
-60 dBr
70 dB =70 dB
-80 dB -80 dB
o0 de o0 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 961.94653 MHz -47.31 dBm -34.31dB 30.000 MHz 1.000 GHz 1.000 MHz 982.30635 MHz -47.21 dBm -34.21de
1.000 GHz 1.840 GHz 1.000 MHz 1.83769 GHz -36.39 dBm -23.39 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83765 GHz -40.36 dBm -27.36 d&
1,920 GHz 3.000 GHz | 1.000 MHz 2.98578 GHz -46.60 dBm -33.60 dB 1,920 GHz | 3,000 GHz 1.000 MHz 2.98758 GHz -46.90 dBm -33,90 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.98942 GHz -41.55 dBm -28.,55 dB 3.000 GHz $.000 GHz 1.000 MHz 6.99442 GHz -41.61 dBm -28.61 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.29859 GHz -41.59 dBm -28.59 d& 9.000 GHz 13.000 GHz | 1.000 MHz 10.31359 GHz -41.56 dBm -28.56 d&
13.000 GHz 19,500 GHz 1.000 MHz 18.06586 GHz -38.21 dBm -25.21 dB 13.000 GHz 19.500 GHz 1.000 MHz 15.76804 GHz -38.18 dBm -25.18 dB
T
[ )i ) QI o8 ( )i ) I w8

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum B pect s
Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr (@1 AvgPwr
Limit (ﬁhl\rk PABS Limit (Lhnrk PABS
-10 dBHR—FLURIOUS LINE ARS PASS -10 ddfE—fEURIOUS LINE ABS PABS
[ SPURIOUS_LINE_ABS _ | SPURIOUS_LINE_ABS_
-20 dB -20 dB
-30 dB -30 dB
40 d PN, " 40 der Il P AA, P
N -A-IL_ -~ hott £ WO, = AT Py P v W N
_‘\“ W b o
-60 dB -60 dB
-70 dBi 70 dei
dBr -80 dBr
-90 dB -90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 856.26937 MHz -47,39 dBm -34,32 dB 30,000 MHz 1.000 GHz | 1.000 MHz 898.92804 MHz -47.12 dBm -34,12 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.44771 GHz -48.18 dBm -35.18 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.82888 GHz -48.23 dém -35.23 d8
1,920 GHz 3.000 GHz | 1.000 MHz 2.99766 GHz -46.60 dBm -33,60 dB 1,920 GHz | 3,000 GHz 1.000 MHz 2.99838 GHz -46.75 dBm -33.75 dB
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